PARTS LIST NO. 5703

: : GIANT-BLO
REF. MODEL
NO.  PART NO. DESCRIPTION 31

1 10001 Engine Base and Blower Housing 1

2 20100 Front Baffle Plate 1

3 23008 Upper Handle 1

4 23002 Lower Handle . 2

5 33013 Wheel 10 x 1.750 Semi-pneumatic 2

6 31025 Bolt 1/2" x 3" Hex Head 2

7 31012 1/2" Jam Nut* 3
8 31011 Bolt 1/2" x 2 1/4" Hex Head* 1
9 33005 Rub Plate Right Side* 1
10 33006 Rub Plate Left Side* 1
12 33004 Castor Wheel* 1

NOTE: * *items denote the complete castor assembly
When ordering all*parts use No. 33002
11 21508 Impeller
124 33003 Rub Plate with 6" Castor Wheel
13 31018 Impeller Bolt 5/16 x 24 x 1 1/2" w/lockwasher
and Key 1
14 31016 Bolt 5/16" x 5/8" 2
15 31003 5/16" Lockwashers 13
16 31017 Bolt 5/16" x 1/2" 1
17 31006 Bolt 5/16"™ x 1 1/2" 4
18 31005 Bolt 5/16" x 1 1/4" 6
19 31007 Thrott le Clip 1
20 31004 5/16" Nuts 10
21 35001 Throttle Control 1
22 31010 Bolt 10-24 x 1 1/4" w/Lockwasher & Nuts 2
23 20105 Intake Flange 4" x 13" 1
24 34011 Hose Clamps 4" 2
25 34002 Intake Hose 4" x 10' 1
26 20145 Intake Nozzle 4" 1
39000 3 H.P. B&S Engine

Manual No. 31 (2/14/1973)



._,_.qur_azﬁm Dl
1716 T9A0H




	Text3: Manual No. 31 (2/14/1973)


